
Heliyon 8 (2022) e10129
Contents lists available at ScienceDirect

Heliyon

journal homepage: www.cell.com/heliyon
Research article
Performance evaluation of a full-scale upflow anaerobic sludge blanket
reactor coupled with trickling filters for municipal wastewater treatment in
a developing country

Philomina M.A. Arthur a,*, Yacouba Konat�e a, Boukary Sawadogo a, Gideon Sagoe b,
Bismark Dwumfour-Asare c, Issahaku Ahmed d, Myron N.V. Williams e

a Institut International d’Ing�enierie de l’Eau et de l’Environnement (2iE), Laboratoire Eaux Hydro-Syst�emes et Agriculture (LEHSA), 1 Rue de la Science 01 BP 594
Ouagadougou 01, Burkina Faso
b Waste Landfills Co. Ltd., P. O. Box DT, 1670, Adenta, Accra, Ghana
[...]
Conventional wastewater treatment technologies based on activated
sludge process implemented in high-income countries are usually not
suitable for low-income countries due to several factors including high
installation and operational costs, despite their reliable treatment ca-
pacity and effluent quality [5]. Biological wastewater treatment with
anaerobic digestion (AD) seem a promising alternative due to the lower
or no energy consumption, operational simplicity, and ability to treat
high organic load wastewater [6]. Moreover, anaerobic wastewater
22
rticle under the CC BY-NC-ND license (http://creativecommons.org/licenses/by-

mailto:padantey@yahoo.com
http://crossmark.crossref.org/dialog/?doi=10.1016/j.heliyon.2022.e10129&domain=pdf
www.sciencedirect.com/science/journal/24058440
http://www.cell.com/heliyon
https://doi.org/10.1016/j.heliyon.2022.e10129
http://creativecommons.org/licenses/by-nc-nd/4.0/
http://creativecommons.org/licenses/by-nc-nd/4.0/
https://doi.org/10.1016/j.heliyon.2022.e10129


P.M.A. Arthur et al. Heliyon 8 (2022) e10129
treatment (AnWT) comes with additional advantages such as suitability
for warm climates, methane recovery from biogas, bio-fertiliser recovery,
and less sludge production compared to aerobic processes, making AnWT
an efficient and economically feasible technology that can be imple-
mented in developing countries for effective and sustainable wastewater
management [6]. AnWT technologies usually implemented include UASB
reactors, anaerobic filters, fluidised bed reactors, rotating biological
contactors, expanded granular sludge beds, waste stabilisation pond
(WSPs), etc.

According to Mara [7], WSPs are one of the most implemented AnWT
technologies in the developing world. Murray and Drechsel [8] have
reported that in Ghana, in the West African subregion, WSPs make up the
majority (42%) of the implemented wastewater treatment technologies.
This is followed by activated sludge systems which make up 26% and
anaerobic digesters make up 16%. Other technologies such as trickling
filters, aeration tanks, sedimentation tanks, and granular activated car-
bon are rarely implemented. Moreover, in Ghana, only 4.5% of the
country's population is connected to sewer networks. Onsite sanitation
systems like septic tanks and pit latrines remain popular in the country.
When full, they are usually emptied, conveyed and discharged at WSP
facilities, or indiscriminately disposed of into the environment [9,10,11].
Despite the economic feasibility of the WSPs for low-income countries,
these systems come with associated challenges as they require large land
areas, have long hydraulic retention times, have odour problems, and
contribute to greenhouse gas (GHG) emissions [12]. These challenges
have made it imperative to adopt new sustainable technologies for
low-income countries.

Among the various AnWT technologies available, the upflow anaer-
obic sludge blanket (UASB) reactor has gained much prominence, with
several pilot and full-scale Plants in operation in countries like Brazil,
India, Japan, and Columbia [13,14]. The UASB reactor technology comes
with considerable advantages over other anaerobic treatment systems,
which accounts for its wide acceptance in several parts of the world,
despite its relatively short existence compared to other anaerobic tech-
nologies [15]. First is the UASB reactor systems’ ability to handle high
and fluctuating organic loadings [16]. Wolmarans and De Villiers [17]
and Musa et al. [18] reported on full-scale UASB reactors attaining as
high as 90% removal efficiency for high-strength influent sewage of
about 30000 mg/L COD load. Hulshoff Pol et al. [19] likewise reported
that the development of the biological granules in the sludge blanket is
the most significant technology feature that enables UASB reactors to
handle high volumetric loading compared to other anaerobic systems.
UASB reactors produce less and more stabilised sludge than aerobic
systems, the biogas generated from these reactors contain considerable
amount of methane gas that can be harnessed for energy recovery pur-
poses [20].

Although the UASB reactor technology comes with numerous ad-
vantages, one major setback with its application is the inability of these
systems to produce high-quality effluent that meet World Health Orga-
nization (WHO) discharge guidelines for reclaimed water usage or
discharge into the environment. Thus, UASB reactor effluent generally
require post-treatment units to guarantee final effluent that meets regu-
latory standards. The main objective of post-treatment units is to elimi-
nate residual organic matter, together with the elements that are barely
affected by anaerobic treatment processes; nutrients (nitrogen and
phosphorus containing compounds), and pathogenic bacteria, enhancing
the quality of the reclaimed water [20,21].

According to Bressani-Ribeiro et al. [22], most anaerobic wastewater
treatment systems are followed by aerobic post-treatment units, allowing
the attainment of effluent that comply with discharge standards. Of the
many technologies (Anaerobic filters, Polishing ponds, activated sludge,
etc.) adopted as post-treatment units, the UASB/Trickling filter (TF)
combination has gained dominance in many countries especially Brazil
[23]. TFs are designed as non-submerging aerobic biofilm reactors [24],
consisting basically of a basin filled with highly-permeable materials, on
which the sewage is applied employing a distribution system. As the
2

sewage trickles downward, bacterial growth (biofilm) occurs on the
surface of the permeable materials, with upward and downward move-
ment of natural air [25]. Other authors have opined that the stability in
performance and simplicity in the operation of TFs are major reasons for
their application worldwide, especially in developing countries [22,25].

Although the UASB reactor technology has been widely implemented
in several parts of the world [15], its representation in the West African
subregion is very limited, despite the favourable climatic conditions, and
economic feasibility for low-income countries in the subregion. To date,
only a few studies [26,27] have reported on the performance of a full-scale
UASB reactor treating municipal wastewater in the subregion. However,
these studies focused solely on the systems' performance, providing scant
information on the operational conditions. Additionally, critical influent
characteristics such as VFA/Alkalinity ratio in the UASBs, influent's nu-
trients ratio and heavy metals concentrations have not been reported.
Evaluation of these parameters is essential as they can impede optimal
system performance when not in right concentrations or proportions [28,
29,30]. Finally, no study has reported on biogas production and compo-
sition for full-scale UASB reactors, which would permit the evaluation of
the energy recovery potential from methane gas. This study therefore
seeks to fill these scientific gaps in the literature regarding the application
of the UASB reactor technology in the West African subregion. It in-
vestigates the performance of full-scale UASB reactors coupled with
tricklingfilters (TFs) andfinal settling tanks (FSTs) as post-treatment units
over 35 weeks of continuous operation for municipal wastewater treat-
ment, with analysis of critical operational parameters. Additionally, we
quantify and characterise biogas generated by UASB reactors for energy
recovery purposes. Evaluation of the Plant will allow for proper compar-
ison with previous studies conducted in different climatic conditions to
assess the efficiency and biogas production potential. This study con-
ducted under tropical climatic conditions will ascertain the proposition
that the UASB technology is most favourable in the tropical climate.
Additionally, this knowledge will inform policy makers on the feasibility
of this technology for replication in other developing countries in SSA, to
replace the predominant WSPs systems in these regions and help
ameliorate the wastewater management menace in developing countries.

2. Materials and methods

2.1. Study area and system configuration

The study was conducted at the Mudor Wastewater Treatment Plant
(MWWTP) in Accra (5�36ʹ53.3448ʺN, 0�12ʹ21.1464ʺW), the capital city of
Ghana inWest Africa. Accra has twomajor seasons in a year; a wet season
fromMay to October, and a dry season frommid-November to April [11],
with temperature ranging between 22.7 �C and 33.8 �C [31]. According
to Ahmed et al. [27], the Plant was built in the year 2000, but operated
only for a few years, after which it was shut down due to inadequate
maintenance culture and financial commitment. It was rehabilitated,
received some expansion works and became operational again in 2017.
The Plant covers a total land area of 6.3 acres, sited within 20m eastward
from the Korle Lagoon, in James Town, Accra. It receives and treats
sewage from households, offices, and commercial centres within
Korle-Bu, Accra Central, parts of Dansoman, Osu-Labone, Ministries, and
High-street suburbs which are all sewered communities. The Plant is
currently estimated to serve approximately 100000 inhabitants, based on
projections from 60000 inhabitants being served in the year 2000 at the
time of construction [32], applying a population growth rate of 2.1% per
annum [33]. There were no known industrial discharges received at the
Plant at the time this study was conducted.

The MWWTP comprises of full-scale UASB reactors with TFs and FSTs
as post-treatment units. The modular-shaped UASBs consist of 6 reactors
operating in parallel, with capacity between 16000 m3/d and 18000 m3/
d. The circular-shaped TFs and settling tanks are likewise operated in
parallel. Sewage flow to the Plant ranges from 1752 m3/d to 7534 m3/d,
with an average flow of 4330� 1008 m3/d. With an estimated per capita



P.M.A. Arthur et al. Heliyon 8 (2022) e10129
BOD contribution of 0.04 kg/cap/d [7] for developing countries, the
average volumetric organic loading for the UASB reactors was calculated
to be 0.807 � 0.505 kgBOD5/m3/d (157392.06 PE).Table 1 presents
information on the dimensions of the various treatment units of the
MWWTP.

The raw sewage received at the Plant is a typical low-strength
municipal wastewater Ahmed et al. [27], which undergoes preliminary
treatment through coarse screens (20 mm mesh aperture), where larger
solid waste materials are trapped. The sewage then moves into a wet well
and is pumped to the sand/grit removal system (vortex grit). Next, the
sewage flows through a fine screen unit (5 mm mesh aperture), where
further sieving occurs before entering the six (6) UASB reactors. Effluent
from the UASBs flow to the TFs for further biological treatment and
finally into the secondary clarifiers (FSTs) before discharge into the Korle
Lagoon. Periodically, excess sludge is drawn from the UASB reactors into
the sludge thickeners for physical sludge dewatering. The thickened
sludge is pumped onto the sludge drying beds for air drying and further
processing, whilst the supernatant flows back into the wet well and mixes
with incoming sewage. Biogas generated in the UASBs is collected in the
gas hoods and channelled to a biogas flaring unit where biogas is flared.
The schematic layout of process flow at the MWWTP is illustrated in
Figure 1. The MWWTP was designed such that gravity drives most of the
material flow, minimising pumping, thereby reducing electricity con-
sumption and associated cost.

2.2. Sampling and analytical methods

System performance was monitored over 35 weeks by analysing
composite samples from the various sampling units (i.e. raw sewage after
grit removal and effluent of the UASBs, TFs, and FSTs). The pH, tem-
perature, electrical conductivity (EC), total dissolved solids (TDS) and
dissolved oxygen (DO) were measured in-situ with a portable multi-
probe analyser (HQ40D LDO10101, HACH), whilst the rest of the pa-
rameters were analysed at the Sewerage Systems Ghana Limited (SSGL)
laboratory at the premises of the Plant. Clean sampling bottles (1 L) were
utilised, with sampling diligently carried out to avoid external contami-
nation. Wastewater samples were collected semi-weekly for organic
component and on weekly basis for nutrients, microbials, and heavy
metals analysis. Samples were transported from the site in iced chest box
with ice cubes to the laboratory within 24 h for laboratory analysis or
storage in a refrigerator at 4 �C where applicable.

Biogas and sewage flows were measured with installed automatic
flow measuring devices; Prosonic Flow B (Endress þ Hauser,
Switzerland) and PROMAG 50 (Endress þ Hauser, 50W1F-HLGA1RK5-
BAAA, Switzerland) meters, respectively. Additionally, biogas samples
were collected from all 6 UASB reactors and characterised, over a period
of ten (10) weeks (July 02 to September 15, 2021). Biogas was sampled
by connecting 1 L Tedlar sacs to the gas sampling points located on top of
the reactors’ gas hoods and carefully transported to the Institute of In-
dustrial Research (IIR) laboratory. Biogas constituents namely methane
(CH4), carbon dioxide (CO2), oxygen (O2), nitrogen (N2) and hydrogen
sulphide (H2S) were analysed with a potable FM 406 Gas Analyser (Gas
Data, UK) at the IIR laboratory.
Table 1. Dimensions of treatment units at MWWTP.

Treatment Unit Length (m) Breadth (m) Height (m)

UASB Reactors 20 10 6.5

Sludge Thickeners 10 6 6.5

TFs - - 3.0

FSTs - - 4.2

Sludge Drying Beds 31 4.25 0.8

Source: Sewerage Systems Ghana Limited (SSGL).
* One unit was non-functional at the time of the study.

3

Analysis of biochemical oxygen demand (BOD5) was carried out
using test method APHA 5210, chemical oxygen demand (COD) was
determined employing potassium dichromate digestion method. Total
suspended solids (TSS), and total solids (TS) have been determined by
oven drying at 105 �C, total volatile solids (TVS) by furnace combustion
at 550 �C. Alkalinity and volatile fatty acids (VFA) by Lovibond and
distillation methods, respectively. Nutrients; total phosphorus (TP),
orthophosphate (PO4

3�-P), total nitrogen (TN), ammonia nitrogen (NH3-
N), nitrate nitrogen (NO3

¡-N), Sulphate (SO4
2�) and Sulphide (S2-) were

determined using HACH DR 3900 spectrophotometer. Fecal coliform
(FC), E. coli, and Salmonella sp. by pour plate method with agar me-
dium, whilst Helminth eggs characterisation was done according to the
methodology proposed by Moodley et al. [34]. Selected heavy metals
(Zn, Cu, Cd, Pb, Ni, Hg, Mn, Cr) were measured using Atomic Absorp-
tion Spectrometry. All analyses were carried out in accordance with
standard methods [35]. Details of the analytical methods, equipment
make up, models and manufacturers have been tabulated and attached
as electronic supplementary material.

2.3. Data analysis

Descriptive statistical analysis; minimum, maximum, the appropriate
central tendency measurements (i.e., mean and standard deviation, me-
dian), inferential statistical analysis; One-way ANOVA followed by
Tukey's posthoc pairwise test, nonlinear regression and the respective
removal efficiencies were employed for data interpretation. Presentation
of results were adjusted to conform to standard instrumentation scale and
readings [35].

3. Results and discussions

3.1. Operational conditions of the treatment units

3.1.1. Operational conditions applied to the UASB reactors
The operational parameters applied to the UASB reactors are pre-

sented in Table 2. As reported in tropical regions, the UASB reactors
operated at a typical mesophilic temperature range of 26.2 � 1.8 �C and
in a near-neutral pH at 7.2 � 0.4 for the influent wastewater, similar to
conditions reported in literature [36,37]. The upflow velocity (Velup) of
system (1.0 � 0.2 m/h) was within the optimum range which is from
0.5–1.5 m/h as reported by Tawfik et al. [38]. The average hydraulic
retention time (HRT) at 45.8� 24.9 h was higher than the reported range
of 4–14 h. However, the applied organic loading rate (OLR) at 1.30 �